
  Albany Water System 
 
 

Prepared for: 
 

City of Albany 

 

by: 

G&E Engineering Systems Inc. 

6315 Swainland Road  
Oakland, CA 94611 

(510) 595-9453  (510) 595-9454 (fax) 
eidinger@earthlink.net 

 

Principal Investigator: John Eidinger, P.E., S.E. 

 

Prepared under subcontract to: 

Goettel and Associates, Inc.  

 

G&E Report 32.34.01, Revision 0 
January 30, 2006 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page i 

Table of Contents 
TABLE OF CONTENTS .................................................................................................................................... I 

1.0 INTRODUCTION AND SUMMARY ........................................................................................................1 
[...]
This report examines the seismic performance of the City of Albany's water system. The 
report is divided into the following sections.  

Section 2 describes the major components of the Albany Water System. 

Section 3 describes the seismic hazards for the Albany Water System. 

Section 4 describes the expected performance of the Albany Water System in its as-is 
condition, given earthquakes that are likely to occur in the planning horizon. Damage is 
considered for the facilities at the Vine Street Water Treatment Plant, as well as to pipes 
in the distribution system. 

Section 5 describes the specific weaknesses of the specific buildings, tanks and 
equipment at the Vine Street Water Treatment Plant. Costs to upgrade the various 
facilities are provided. 

Section 6 provides the fragility information associated with the recommended seismic 
upgrade program. 

Section 7 provides references. 

A separate report and evaluation by Goettel and Associates Inc. uses the information in 
this report to perform a comprehensive Benefit Cost Analysis of the recommended 
seismic upgrade program. 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 2 

1.1 Abbreviations 
The following summarizes the abbreviations and terminology used in this report. 

Abbreviations 

BPA  Bonneville Power Administration 

CMU  Concrete Masonry Unit 

g  acceleration of gravity (=32.2 feet / second / second) 

G&E  G&E Engineering Systems Inc. 

GAI  Goettel and Associates Inc. 

gpm  gallons per minute 

HP  Horsepower 

kips  kilo-pounds (1,000 pounds) 

MG  Million Gallons 

MGD  Million Gallons per Day 

PGA  Peak Ground Acceleration (measured in g) 

PGD  Permanent Ground Deformations (measured in inches) 

PP&L  Pacific Power & Light 

psi  Pounds per square inch 

URM  Unreinforced Masonry  

(clay brick walls with straight timber roof sheathing) 

WTP  Water Treatment Plant 

 

Terminology 

The following terminology is used in this report. 

1.2 Acknowledgment 
This report was written by John Eidinger of G&E Engineering Systems Inc.  Support for 
the walkdown was provided by Dr. Donald Duggan of G&E and Dr. Ken Goettel of GAI. 
Mr. Ted Mikowski of the Public Works Department of the City of Albany provided 
information, access and graciously supported the effort in every instance. 

1.3 Limitations 
All costs presented in this report represent engineering planning estimates, and are in year 
2007 dollars. The costs do not include escalation beyond 2007 or the costs of borrowing.   



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 3 

2.0 City of Albany Water System 

2.1 History of Water System 
The City of Albany, Oregon was founded in 1848. The City is located adjacent to the 
Willamette River immediately east of its confluence with the Calapooia River, see Figure 
2-1. 

The Vine Street Water Treatment Plant (WTP) historically provided essentially all the 
potable water for the entire water system. It is located near the middle of the water 
system service area, at longitude 123.115°, latitude 43.6357°.  In November 2005, the 
new Albany-Millersburg WTP was put on line, so that now there are two WTPs serving 
Albany. The Vine Street WTP remains the larger of the two, with a summer time capacity 
over 20 MGD. The Albany-Millersburg WTP is smaller, with a dedicated capacity of 10 
MGD for Albany. The impact of the new WTP has been incorporated into the overall 
performance of the water system in its as-is and recommended upgraded conditions, as 
well as in the benefit cost analyses performed by GAI. 

The Vine Street WTP gets its raw water via the Santiam-Albany Canal. The Canal is 
about 18 miles long, and gets its water at the South Santiam River just east of the City of 
Lebanon. The Canal was built in 1872 for the transportation of goods. In 1892, a 
hydroelectric facility was brought on line, and in 1912 the current WTP was constructed 
adjacent to the hydroelectric turbines. Pacific Power & Light owned the hydroelectric 
power plant, the Canal and the water distribution system through 1984. 

The City of Albany bought all the facilities of the water system from Pacific Power and 
Light (PP&L) in 1984. Today, the City provides water to the City of Albany, the adjacent 
City of Millersburg and the areas previously served by the North Albany County Service 
District. 

The City today provides water to residential, commercial, industrial and public 
customers. The service area is highlighted in Figure 2-1. The population in the area is 
40,852 (City of Albany only, year 2000 census), and is increasing annually in the range 
of about 2.5%. The service area population is expected to be about 53,200 people (year 
2020), reaching ultimate building of 109,000 people (year 2074). 

Average daily demand ranged from 7.5 MGD to 8.2 MGD between 1994 and 2000, with 
minimum winter monthly average of about 6.7 MGD. At buildout, average daily demand 
is expected to increase to 22.4 MGD (year 2074). By the year 2020, average daily 
demand is expected to be 10.1 MGD. 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 4 

 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 5 

 

2.2 Operation of the Water System 
A diversion dam located about 1 miles east of Lebanon on the South Santiam River 
diverts water into the Santiam-Albany Canal. The Canal is 18 miles long, flowing by 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 6 

gravity northwestward to its terminus adjacent to the Wine Street WTP in Albany. 
Currently, this Canal is the only water supply for Albany. 

Today, the water system is operated in three main pressure zones. Raw water enters the 
Vine Street WTP from the Canal and is then treated. Treated water is stored in the 
clearwell tank at the WTP, from which it is pumped into Zone 1. Zone 1 covers about 
12,500 acres of land, serving all of downtown Albany, as well as residential and 
commercial and industrial areas south and east of downtown area. Pump stations are used 
to pump water from Zone 1 up to Zones 2 and 3. 

Zone 1 is comprised of industrial, commercial and residential customers. It is served by 
the High Service pump station (15,950 gpm, built 1959) located at the WTP. Local in-
zone storage is provided by the Queen (1 MG), 34th Avenue (2 MG) and Broadway (8 
MG) reservoirs. The Queen and 34th Avenue reservoirs are located at grade, at the 
elevation of Zone 1, so water enters these tanks via system pressure provided by the High 
Service pump station; overflows are prevented by altitude valves and related controls. 
The water in the Queen and 34th Avenue tanks can then re-enter Zone 1 by pump stations 
located adjacent to the tanks (Queen 500 gpm, built 1955, 34th Avenue 2,800 gpm, built 
1971). The Broadway tank (overflow 385 feet, base elevation 345 feet) is located at a hill 
in North Albany, and provides water into Zone 1 by gravity flow. 

Zone 2 is almost entirely comprised of residential customers and is served by the 
Wildwood Reservoir (1.15 MG, overflow 450 feet, base elevation 430 feet) and the North 
Albany Pump Station (1,400 gpm, built 1980). It ranges in elevation from 230 to 350 
feet. The North Albany pump station takes suction from Zone 1. 

Zone 3 is almost entirely comprised of residential customers and is served by the Valley 
View reservoirs (3 tanks, 1.35 MG total, overflow 568 feet, base elevation 520 feet) and 
the Gibson Hill Road Pump Station (900 gpm, built 1998). Zone 3 has elevations from 
350 to 510 feet. 

A topographic relief map showing the general areas is shown in Figure 2-2. The new 
Albany-Millersburg WTP is located in the far east corner of Figure 2-2, drawing water 
from the Santiam River. 

2.3 Vine Street Water Treatment Plant 
The Vine Street WTP was built in 1912. An aerial view of the plant is shown in Figure 2-
3. It has gone through a number of construction phases: 

• In 1912, the WTP was originally built, consisting of two settling basins and six 
filter beds. No seismic design features are evident in the 1912 construction, with 
most above ground facilities constructed of unreinforced masonry (brick). Water 
retention structures (tanks) and some building foundations were built with 
reinforced concrete. 

• A new raw water pump station, flocculator and clarifier were added in 1948. 

• One of the sedimentation basins was converted to two filters in the mid-1960s. 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 7 

• A solids contact basin and backwash ponds were added in the 1970s. 

• The WTP was expanded in 1991 to increase plant capacity from 15 MGD to 20 
MGD. Various systems were modified at this time to comply with water quality 
requirements. Two raw water pumps were added, tube settlers were installed in 
Clarifier #11, one of the settling tanks was converted into a Clarifier 2 (also with 
tube settlers); addition of Filters 9 and 10, and addition of a Hypalon baffle into 
the Maple Street Reservoir (clearwell). 

• In 1995, outlet modifications were made to the backwash / sludge holding lagoons 
and a second drying bed was added. 

A review of the drawings for the 1948, 1960s, 1970s and 1991 upgrades reveals that none 
were designed with significant seismic capacity in mind. The 1991 upgrade shows 
seismic design per UBC Zone 2; but details suggest that detailing was governed by water 
leak tightness, and not seismic loads. 

 

Figure 2-3. Aerial View of Vine Street WTP 

                                                
1 Clarifier 1 is sometimes also called Accelator #1 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 8 

Historically, the maximum day flow produced by the Vine Street WTP has been 16 
MGD. 

There are nine raw water pumps, ranging in size from 50 HP to 100 HP. The firm 
capacity of the combined raw water pumps, assuming the largest pump out of service, is 
21,000 gpm (30.2 MGD). 

Clarifier 1 is 58 feet in diameter, with storage volume 295,000 gallons. It is divided in 
two portions. The central portion (82,300 gallons) serves as the flocculation zone. The 
outer portion (212,700 gallons) serves as the clarification zone. 

Clarifier 2 is 60 feet in diameter, with storage volume 332,000 gallons. It is divided in 
two portions. The central portion (110,670 gallons) serves as the flocculation zone. The 
outer portion (221,330 gallons) serves as the clarification zone. 

There are 6 small filters and 4 large filters, built as reinforced concrete boxes. The small 
filters are 10.5 x 20.3 feet in plan. The large filters are 15.3 x 32 feet in plan. The filters 
are layered with gravel, sand, silica sand and anthracite.  Surface wash is by rotating 
spray. There are two backwash pumps. 

There is a buried concrete tank that serves as a clearwell. It has capacity 292,000 gallons. 
It is 50.5 feet x 62 feet in plan, 14 feet deep. 

There are two settling ponds and two sludge drying beds. 

There are four low lift pumps at the plant, with rated capacity of 22.2 MGD (with largest 
pump out of service). These pumps move the water through the plant. 

There are three chlorine ton cylinders. 

There is a 5,000 gallon alum tank. 

Dry chemical storage includes soda ash, polymer, fluoride and carbon. 

The plant has a lime hopper, but it is no longer in service. 

There are two polymer mix tanks. 

The High Service pump station has five pumps, with rated capacity of 23 MGD. 

The Maple Street reservoir is a 2 MG steel tank, 93 feet in diameter, 40 feet high, built in 
1960. It is built on a concrete ring beam. It is unanchored. It has an internal hypalon 
baffle (function: to promote mixing, but recent experience suggests that the baffle is non-
functional). There is one 24-inch diameter inlet pipe and two 24-inch outlet pipes. This 
tank is used as a chlorine contact tank. 

There are four chlorine analyzers at the plant. 

2.4 Canal  
The Canal delivers raw water from east of Lebanon to the Vine Street WTP. Twelve 
miles of the canal were originally built in 1872. In 1891-1892, an additional six miles 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 9 

was constructed. The canal was reconfigured in 1921, and it remains much the same 
today as it was in 1921. 

The Canal originates on the South Santiam River 325 feet upstream of the Lebanon Dam 
located two miles southeast of Lebanon. Over its 18 mile length, it drops about 170 feet 
in elevation. The Canal varies from about 20 to 40 feet in width with steep side slopes for 
its entire length. It has 12 flow control structures along its length. 

 

Figure 2-4. Map of the Canal Alignment 

The Canal historically (though November 2005) served as Albany’s sole source of 
drinking water and will continue to be relied upon as a source of drinking water in the 
future. Thus, protecting the Canal in earthquakes is a consideration in developing a 
suitable seismic mitigation program for the City of Albany Water System, although with 
the new Albany-Millersburg WTP, no Canal-specific seismic upgrades are recommended 
in this report. 

Hazards that might impact the Canal after earthquakes include: 

• Failure of bridge and culvert crossings. Any such failure could result in partial or 
full blockage of water supply; introduction of contaminants / turbidity spikes into 
the water that would impact treatment processes possibly making it impossible to 
(at least for some time) provide potable water. Partial or complete blockage of the 
Canal could also lead to flooding. 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 10 

• Unstable banks could slide into the Canal, resulting in blockage and/or turbidity 
events. 

 

Figure 2-5. Major Features Along the Canal Alignment 

The Lebanon Diversion Dam was constructed in 1925. The dam spans 435 feet across the 
South Santiam River. The Dam serves to locally raise the elevation of the river by 5 to 7 
feet to a height sufficient for water to enter the Canal, some 325 feet upstream of the 
dam. The Canal entrance is unscreened, protected by a log boom to limit surface debris 
from entering the Canal. 

Under moderate levels of shaking, the log boom system may be damaged. This should 
not impact the Canal. The cantilever-style concrete dam will likely be sufficient except 
under strong ground shaking; should it be breached, there will be loss of water supply 
entering the Canal. 

The Canal headgate at station 4+00 was built in 1924. It is a concrete structure with four 
manually-operated sluice gates used to control the flow into the Canal. It has large wing 
walls, and the main gates are 20 feet wide and about 20 feet tall. The structure visually 
appears adequate to withstand moderate levels of shaking. Geologic stability above PGA 
= 0.25g or so is uncertain. 



Albany Water System  R32.34.01 Rev. 0. January 30, 2006 

 

G&E Engineering Systems Inc.  Page 11 

The Old Headgate (station 10+00) was built in the 1890s. It is a concrete structure, about 
20 feet high, spanning 26 feet across the Canal, with wing walls making the entire width 
about 60 feet. The original sluice gates have been removed, and it is no longer used as a 
control structure; but the concrete structure remains. 

2.5 Distribution Pipelines 
There are about 228 miles of pipeline in the Albany distribution system. Pipe materials 
include asbestos cement (44%), cast iron (9%), wrought iron (0.9%), ductile iron (37%), 
galvanized (0.2%), PVC (1.2%), steel (lined and coated, 3.4%), steel (bare, 4.6%). The 
steel pipes are mostly smaller than 4 inches in diameter, are about 100 years old, and 
have had the majority of the water leaks in the system. 

The oldest pipes date to the 1890s. Installation by decade is: 